
Assembly notes:   
                                 
Fasteners provided to assemble machine:
(14) 1/2"X4 1/2" BOLTS 
(2) 1/2"X4-3/4" BOLTS
(8) 1/2"X3-1/2" BOLTS
(8) 1/2"X3-3/4" BOLTS
(2) 3/8"X3-3/4" BOLTS
(6) 3/8"X1-1/4" FLANGE BOLTS
                              
 Tools required (Not Included):                                           

- 3/4" Open-End Wrench 
- 3/4" Socket
- 9/16" Open-End Wrench
- 9/16" Socket
- 1/8" Allen Wrench

Note: When assembling unit DO NOT tighten 
any fasteners until specified.

A

Plate Loaded ISO Shoulder Press

6/5/19

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_assembly cover
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



                                         Instructions
1.) Assemble item 1 and item 5 using (2) 1/2"X4-1/2" bolts  
provided.

2.) Then assemble item 3, and 2 to item 1 using (2) 1/2"X4-3/4" 
bolts  provided.

Note: When assembling unit DO NOT tighten any fasteners 
until specified.

Frame Detail

1

2

5

3

STEP 2
Item #41
1/2"-13X4-3/4"

STEP 1
Item #44
1/2"X4-1/2"

Hardware Detail

44
40

40

39
41

A 6/5/19

Item No. Part Number Part Name Qty

1 82042 SEAT FRAME 1
2 82047 RIGHT BASE 1
3 82050 LEFT BASE 1
5 82059 FRONT BRACE 1

Item No. Part Number Part Name Qty
39 99620 1/2"-13 NUT 4
40 99585 1/2" FLATWASHER 8
41 99827 1/2"X4-3/4" BOLT 2
44 99539 1/2"X4-1/2" BOLT 2

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page1
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



                                           Instructions
3.) Assemble item 26 to both 2, and 5 using (4) 1/2"X4-1/2" bolts  
provided.

4.) Then assemble item 7 to both 3, and 5 using (4) 1/2"X4-1/2" 
bolts provided.

Note: When assembling unit DO NOT tighten any fasteners until 
specified.

26

2

5

7

3
STEP 4
Item #44
1/2"X4-1/2"

STEP 3
Item # 44
1/2"X4-1/2"

Frame Detail 4440
40

39

Hardware Detail

A 6/5/19

Item No. Part Number Part Name Qty

2 82047 RIGHT BASE 1
3 82050 LEFT BASE 1
5 82059 FRONT BRACE 1
7 82076 LEFT SIDE 1
26 82062 RIGHT SIDE 1

Item No. Part Number Part Name Qty

39 99620 1/2"-13 NUT 8
40 99585 1/2" FLATWASHER 16
44 99539 1/2"X4-1/2" BOLT 8

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page2
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



                                   Instructions
5.) Assemble item 9 to both 2, and 26 using (2) 
1/2"X3-1/2" and (2) 1/2"X4-1/2" bolts  provided.

6.) Then assemble item 8 to both 3, and 7 using (2) 
1/2"X3-1/2" and (2) 1/2"X4-1/2" bolts  provided.

Note: When assembling unit DO NOT tighten any 
fasteners until specified.

8

9

26

7

2

3

Frame Detail

STEP 5
Item #43
1/2"X3-1/2"

STEP 6
Item #43
1/2"X3-1/2"

STEP 5
Item #44
1/2"X4-1/2"

STEP 6
Item #44
1/2"X4-1/2"

44

40

40
39

43

22

40

39

Hardware Detail

A 6/5/19

Item No. Part Number Part Name Qty
2 82047 RIGHT BASE 1
3 82050 LEFT BASE 1
7 82076 LEFT SIDE 1
8 82077 LEFT SIDE SUPPORT 1
9 82081 RIGHT SIDE SUPPORT 1
26 82062 RIGHT SIDE 1

Item No. Part Number Part Name Qty
22 80010 PLATE, SPACER 4
39 99620 1/2" -13 NUT 8
40 99585 1/2" FLATWASHER 12
43 99520 1/2"X3-1/2" BOLT 4
44 99539 1/2"X4-1/2" BOLT 4

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 82060 1

3 99780B ASSY, SEAT ROLLER 1

4 99779B SEAT RACK FRONT 1

5 71102PL SHAFT, SEAT STOP 1

6 82047 1

7 99778B SEAT RACK BACK 1

8 82062 1

9 82050 1

10 82076 1

11 82059 1

12 99673 RUBBER COLLAR 10

13 11040 SHAFT COVER 4

14 11041 UHMW, SHAFT COVER, 7-1/4" 6

15 82077 1

16 82081 1

17 99563 RUBBER FOOT PAD 2

18 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

19 99585 1/2" SAE FLATWASHER 48

20 99620 1/2" -13 NYLON INSERT L.N. 26

21 99539 1/2" -13 X 4-1/2" HHCS 15

22 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 1

23 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 7

24 99010 3/8" -16 X 4-1/4" HHCS 3

25 99531 WASHER, FLAT, .375, USS 8

26 99028 1

27 99064 1

28 80494 LABEL, SEAT ADJUST NUMBER 1

29 11055 RUBBER FOOT COVER 4

30 80010 PLATE, SPACER 4

31 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

32 99540 NUT, .375-16, LOCK, NYLON INSERT 3

33 99530 3/8" LOCK WASHER 2

34 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

35 99502 ADJ. HANDLE GRIP (40005K24) 1

36 99781B SEAT ROLLER 3

37 99783B SEAT ROLLER INSERT 6

38 80815 1

39 99784 1

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page3
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



21

26 7

STEP 7
Item #43
1/2"X3-1/2"

Hardware Detail

43

40

40

39

                                         Instructions
7.) Assemble item 21 to both 7, and 26 using (4) 1/2"X3-1/2" 
bolts provided.

8.) Now all bolts can be tightened starting from the bottom 
working toward the top.

Frame Detail

A 6/5/19

Item No. Part Number Part Name Qty
7 82076 LEFT SIDE 1

21 82083 TOP BRACE 1
26 82062 RIGHT SIDE 1

Item No. Part Number Part Name Qty
39 99620 1/2"-13 NUT 4
40 99585 1/2" FLATWASHER 8
43 99520 1/2"X3-1/2" BOLT 4

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 82060 1

3 99780B ASSY, SEAT ROLLER 1

4 99779B SEAT RACK FRONT 1

5 71102PL SHAFT, SEAT STOP 1

6 82047 1

7 99778B SEAT RACK BACK 1

8 82062 1

9 82050 1

10 82076 1

11 82059 1

12 82083 1

13 99673 RUBBER COLLAR 10

14 11040 SHAFT COVER 4

15 11041 UHMW, SHAFT COVER, 7-1/4" 6

16 82077 1

17 82081 1

18 99563 RUBBER FOOT PAD 2

19 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

20 99585 1/2" SAE FLATWASHER 56

21 99620 1/2" -13 NYLON INSERT L.N. 30

22 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 11

23 99539 1/2" -13 X 4-1/2" HHCS 15

24 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 1

25 99010 3/8" -16 X 4-1/4" HHCS 3

26 99531 WASHER, FLAT, .375, USS 8

27 43062 DECAL, POWER LIFT COLLEGIATE 
SAFETY BARS 1

28 99028 1

29 99064 1

30 80494 LABEL, SEAT ADJUST NUMBER 1

31 11055 RUBBER FOOT COVER 4

32 80010 PLATE, SPACER 4

33 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

34 99540 NUT, .375-16, LOCK, NYLON INSERT 3

35 99530 3/8" LOCK WASHER 2

36 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

37 99502 ADJ. HANDLE GRIP (40005K24) 1

38 99781B SEAT ROLLER 3

39 99783B SEAT ROLLER INSERT 6

40 80815 1

41 99784 1

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page4
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



A

26

57

2020

57

                                    Instructions
9.) Make sure items 20 is on each end of item 57.

10.) Attach item 57 to item 26 using (4) 1/2"X3-3/4" bolts 
provided.

Frame Detail

STEP 9

STEP 10
Item #42
1/2"X3-3/4"

STEP 10
Item #42
1/2"X3-3/4"

422239

Hardware Detail

A 6/5/19

Item No. Part Number Part Name Qty
20 99773 BEARING, FOR 1 1/4" SHAFT 2
26 82062 RIGHT SIDE 1
57 82055B RIGHT PRESS ARM 1

Item No. Part Number Part Name Qty
22 80010 PLATE, SPACER 4
39 99620 1/2"-13 NUT 4
42 99434 1/2"X3-3/4" BOLT 4

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 82060 1

3 99780B ASSY, SEAT ROLLER 1

4 99779B SEAT RACK FRONT 1

5 71102PL SHAFT, SEAT STOP 1

6 82047 1

7 99778B SEAT RACK BACK 1

8 82062 1

9 82050 1

10 82076 1

11 82055B 1

12 82059 1

13 82083 1

14 99673 RUBBER COLLAR 11

15 11040 SHAFT COVER 4

16 11041 UHMW, SHAFT COVER, 7-1/4" 6

17 82077 1

18 82081 1

19 99773 BEARING, 2 BOLT FLG.  FOR 1 1/4" 
SHAFT 2

20 99563 RUBBER FOOT PAD 2

21 80010 PLATE, SPACER 8

22 80689 FINISHING CAP, ALUMINUM, 1.25 1

23 89202 1

24 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

25 99585 1/2" SAE FLATWASHER 56

26 99620 1/2" -13 NYLON INSERT L.N. 34

27 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 5

28 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 11

29 99539 1/2" -13 X 4-1/2" HHCS 15

30 99010 3/8" -16 X 4-1/4" HHCS 3

31 99531 WASHER, FLAT, .375, USS 8

32 43062 DECAL, POWER LIFT COLLEGIATE 
SAFETY BARS 2

33 99028 1

34 99064 1

35 80494 LABEL, SEAT ADJUST NUMBER 1

36 11055 RUBBER FOOT COVER 4

37 80683 SET SCREW 2

38 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

39 99540 NUT, .375-16, LOCK, NYLON INSERT 3

40 99530 3/8" LOCK WASHER 2

41 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

42 99502 ADJ. HANDLE GRIP (40005K24) 1

43 99781B SEAT ROLLER 3

44 99783B SEAT ROLLER INSERT 6

45 80815 1

46 99784 1

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page5
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



A

2020

58

7

                                     Instructions
11.) Make sure items 20 is on each end of item 58.

12.) Attach item 58 to item 7 using the (4) 1/2"X3-3/4" bolts 
provided. 

13.) Tighten bolts on each arm while making sure both arms 
are aligned and move symmetrically.

14.) Make sure to tighten set screws on items 20.

Frame Detail

422239

Hardware Detail

STEP 12
Item #42
1/2"X3-3/4"

A 6/5/19

Item No. Part Number Part Name Qty
7 82076 LEFT SIDE 1
20 99773 BEARING, FOR 1-1/4" SHAFT 2
58 82057B LEFT PRESS ARM 1

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 82060 1

3 99780B ASSY, SEAT ROLLER 1

4 99779B SEAT RACK FRONT 1

5 71102PL SHAFT, SEAT STOP 1

6 82047 1

7 99778B SEAT RACK BACK 1

8 82062 1

9 82050 1

10 82076 1

11 82055B 1

12 82057B 1

13 82059 1

14 82083 1

15 99673 RUBBER COLLAR 12

16 11040 SHAFT COVER 4

17 11041 UHMW, SHAFT COVER, 7-1/4" 6

18 82077 1

19 82081 1

20 99773 BEARING, 2 BOLT FLG.  FOR 1 1/4" 
SHAFT 4

21 99563 RUBBER FOOT PAD 2

22 80010 PLATE, SPACER 12

23 80689 FINISHING CAP, ALUMINUM, 1.25 2

24 89202 1

25 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

26 99585 1/2" SAE FLATWASHER 60

27 99620 1/2" -13 NYLON INSERT L.N. 38

28 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 9

29 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 11

30 99539 1/2" -13 X 4-1/2" HHCS 15

31 99010 3/8" -16 X 4-1/4" HHCS 3

32 99531 WASHER, FLAT, .375, USS 8

33 43062 DECAL, POWER LIFT COLLEGIATE 
SAFETY BARS 3

34 99028 1

35 99064 1

36 80494 LABEL, SEAT ADJUST NUMBER 1

37 89201  1

38 11055 RUBBER FOOT COVER 4

39 80683 SET SCREW 4

40 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

41 99540 NUT, .375-16, LOCK, NYLON INSERT 3

42 99530 3/8" LOCK WASHER 2

43 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

44 99502 ADJ. HANDLE GRIP (40005K24) 1

45 99781B SEAT ROLLER 3

46 99783B SEAT ROLLER INSERT 6

47 80815 1

48 99784 1

Item No. Part Number Part Name Qty
22 80010 PLATE, SPACER 4
39 99620 1/2"-13 NUT 4
42 99434 1/2"X3-3/4" BOLT 4

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page6
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



A

Frame Detail

Hardware Detail

A

10
6

STEP 15
Item #36
3/8"X3-3/4"

STEP 15
Item #60
3/8"X1-1/4"

36

35

46

60

                                   Instructions
15.) Attach item 10 to item 6 using the (2) 3/8"X3-3/4" and 
(2) 3/8"x1-1/4" bolts provided. 

Note: DO NOT over tighten bolts into seat.

6/5/19

Item No. Part Number Part Name Qty
6 82060 SEAT FRAME 1

10 80030 PAD, SEAT 1

Item No. Part Number Part Name Qty
35 99530 3/8" LOCK WASHER 2
36 99664 3/8"X3-3/4" BOLT 2
46 99531 3/8" FLATWASHER 2
60 99954 3/8"X1-1/4" FLANGE BOLT 2

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 80030 ASSY, SEAT PAD 1

3 82060 1

4 99780B ASSY, SEAT ROLLER 1

5 99779B SEAT RACK FRONT 1

6 71102PL SHAFT, SEAT STOP 1

7 82047 1

8 99778B SEAT RACK BACK 1

9 82062 1

10 82050 1

11 82076 1

12 82055B 1

13 82057B 1

14 82059 1

15 82083 1

16 99673 RUBBER COLLAR 12

17 11040 SHAFT COVER 4

18 11041 UHMW, SHAFT COVER, 7-1/4" 6

19 82077 1

20 82081 1

21 99773 BEARING, 2 BOLT FLG.  FOR 1 1/4" 
SHAFT 4

22 99563 RUBBER FOOT PAD 2

23 80010 PLATE, SPACER 12

24 80689 FINISHING CAP, ALUMINUM, 1.25 2

25 89202 1

26 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

27 99585 1/2" SAE FLATWASHER 64

28 99620 1/2" -13 NYLON INSERT L.N. 38

29 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 9

30 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 11

31 99539 1/2" -13 X 4-1/2" HHCS 15

32 99010 3/8" -16 X 4-1/4" HHCS 3

33 99531 WASHER, FLAT, .375, USS 8

34 43062 DECAL, POWER LIFT COLLEGIATE 
SAFETY BARS 3

35 99028 1

36 99064 1

37 80494 LABEL, SEAT ADJUST NUMBER 1

38 89201  1

39 11055 RUBBER FOOT COVER 4

40 80683 SET SCREW 4

41 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

42 99540 NUT, .375-16, LOCK, NYLON INSERT 3

43 99441 BOLT, SFHHCS, .375-16X1.5, ZINC 2

44 99664 BOLT, HHCS, .375-16X3-3/4", GR5, 
ZINC 2

45 99530 3/8" LOCK WASHER 2

46 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

47 99502 ADJ. HANDLE GRIP (40005K24) 1

48 99781B SEAT ROLLER 3

49 99783B SEAT ROLLER INSERT 6

50 80815 1

51 99784 1

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page7
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date



A

11

1

STEP 16
Item #60
3/8"X1-1/4"

60

                                  Instructions
16.) Attach item 11 to item 1 using the (4) 3/8"X1-1/4" 
bolts provided. 

Note: DO NOT over tighten bolts into Back Cushion.

Frame Detail

A 6/5/19

Hardware Detail

Item No. Part Number Part Name Qty
1 82042 SEAT FRAME 1
11 16587b BACK CUSHION 1

Item No. Part Number Part Name Qty
60 99954 3/8"X1-1/4" FLANGE BOLT 4

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 82042 1

2 80030 ASSY, SEAT PAD 1

3 16587B ASSY, PAD, 12" BACK CUSHION, 
BENCH 1

4 82060 1

5 99780B ASSY, SEAT ROLLER 1

6 99779B SEAT RACK FRONT 1

7 71102PL SHAFT, SEAT STOP 1

8 82047 1

9 99778B SEAT RACK BACK 1

10 82062 1

11 82050 1

12 82076 1

13 82055B 1

14 82057B 1

15 82059 1

16 82083 1

17 99673 RUBBER COLLAR 12

18 11040 SHAFT COVER 4

19 11041 UHMW, SHAFT COVER, 7-1/4" 6

20 82077 1

21 82081 1

22 99773 BEARING, 2 BOLT FLG.  FOR 1 1/4" 
SHAFT 4

23 99563 RUBBER FOOT PAD 2

24 80010 PLATE, SPACER 12

25 80689 FINISHING CAP, ALUMINUM, 1.25 2

26 89202 1

27 99827 BOLT, HHCS, .5-13X4.75, GR5, ZINC 2

28 99585 1/2" SAE FLATWASHER 64

29 99620 1/2" -13 NYLON INSERT L.N. 38

30 99434 BOLT, HHCS, .5-13X3.75, GR5, ZINC 9

31 99520 1/2" -13 X 3-1/2" HHCS ZINC GRD 5 11

32 99539 1/2" -13 X 4-1/2" HHCS 15

33 99010 3/8" -16 X 4-1/4" HHCS 3

34 99531 WASHER, FLAT, .375, USS 8

35 99441 BOLT, SFHHCS, .375-16X1.5, ZINC 6

36 43062 DECAL, POWER LIFT COLLEGIATE 
SAFETY BARS 3

37 99028 1

38 99064 1

39 80494 LABEL, SEAT ADJUST NUMBER 1

40 89201  1

41 11055 RUBBER FOOT COVER 4

42 80683 SET SCREW 4

43 99521 BOLT, HHCS, .5-13X4, GR5, ZINC 1

44 99540 NUT, .375-16, LOCK, NYLON INSERT 3

45 99664 BOLT, HHCS, .375-16X3-3/4", GR5, 
ZINC 2

46 99530 3/8" LOCK WASHER 2

47 99682 BOLT, FHSCS, .5-13X4, BL-OX 1

48 99502 ADJ. HANDLE GRIP (40005K24) 1

49 99781B SEAT ROLLER 3

50 99783B SEAT ROLLER INSERT 6

51 80815 1

52 99784 1

POWER LIFT

REV. 

PART NUMBER

R

 

82041B_page8
THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

Date


	82041B_assembly cover
	Sheet1
	Drawing View1


	82041B_page1
	Sheet1
	Drawing View1


	82041B_page2
	Sheet1
	Drawing View2


	82041B_page3
	Sheet1
	Drawing View1


	82041B_page4
	Sheet1
	Drawing View2


	82041B_page5
	Sheet1
	Drawing View1
	Drawing View2
	Detail View A (1 : 9)


	82041B_page6
	Sheet1
	Drawing View1
	Detail View A (1 : 9)


	82041B_page7
	Sheet1
	Drawing View1
	Detail View A (1 : 9)


	82041B_page8
	Sheet1
	Drawing View1
	Detail View A (2 : 15)



